
 

White Salmon City Council Meeting 
A G E N D A  

April 01, 2020 – 6:00 PM 
119 NE Church White Salmon WA 98672 

Zoom Teleconference Meeting 
Meeting ID: 846 618 123 Password: 636670 

Call in Numbers: 
             669-900-6833                  929-205-6099             301-715-8592 
             346-248-7799                  253-215-8782             312-626-6799 

Call to Order 

Roll Call 

Changes to the Agenda 

Presentations 
1 Mayor's Remarks Regarding COVID-19 

Business Items 
2. Resolution 2020-04-501 Ratifying Proclamation of Emergency and Providing Temporary Procedures 

to Respond to COVID-19 
a. Presentation and Discussion 
b Action 

3. Authorization of Crestline Payment No. 2 and USDA Reimbursement Request No. 2 - Jewett Water 
[...]
resource,” even here in the Northwest.  Gray & 

Osborne’s water professionals have planned 

and designed water systems throughout 

Washington State since 1935.  We have 

developed innovative and sustainable solutions 

for surface water filtration, spring and well 

development, groundwater contaminants, 

desalinization, reservoirs, pumping, and 

distribution.  Our services include the following:

WATER

63



Gray & Osborne Consulting Engineers10

CITY OF OLYMPIA – MCALLISTER WELLFIELD
G&O assisted the City with developing a new 
wellfield having an initial capacity of 15 MGD and an
ultimate capacity of 23 MGD.  The project equipped 
three wells with vertical turbine pumps in CMU well
house buildings.  The wells have capacities of 1,500,
3,000, and 6,000 gpm.  A fourth well will be drilled
and equipped in a future phase.  A new operations
building and chlorine gas disinfection facility were
constructed.  A 12,500-volt primary power service
was extended to the site and 480-volt power was
distributed to each well.  The control system is
integrated into the City’s existing telemetry and
control system.

CITY OF WARDEN – REPURPOSE WELL 5 AND DRILL AND EQUIP WELLS 8 AND 9
This project constructed new water supply wells
and repurposed Well 5 as an irrigation well due to
contaminants in the aquifer.  Well 5 work included 
a new pump and new inverter-duty 200 hp motor 
with approximately 800 feet of new irrigation 
main.  This allowed an existing irrigation well to be
reconstructed to serve as Well 8.  Well 9 was also
drilled as a part of the Well 8 reconstruction project 
and both wells together will produce about 4,000
gpm.  Well 8 is equipped with a 300 hp submersible
pump operating on a VFD and connected to the 
system through a 16-inch transmission main.  Well
9 will be equipped with a 300 hp line-shaft vertical 
turbine pump.

CITY OF POULSBO – LINCOLN WELL TREATMENT FACILITY
The project included the design and construction 
of a 1,000 gpm treatment facility to remove iron
and manganese from two well sources.  The 
project included a new CMU filter building housing 
pyrolusite filters, a concrete backwash settling tank 
and recycle system, and an auxiliary generator.  The
facility was added to an existing well site with a 
limited footprint.

64



City of White Salmon Qualifications for  2020 Engineering Services 11

CITY OF KENT – 640 ZONE RESERVOIR
G&O worked closely with the City of Kent to design
and commission this new storage facility on the
east side of their distribution system.  The 4.0 MG
steel reservoir is 75 feet in diameter and 138 feet
tall.  Features include a spiral staircase for easy roof 
access, multilevel sample taps, seismic anchorage, 
and a decorative mural.  The reservoir is the first
part of a two-phased project which will eventually
include a water booster station and a new upper 
pressure zone.  The project was awarded the
2011 Steel Standpipe of the Year by the Steel Tank 
Institute.

KING COUNTY WATER DISTRICT 54 – MARINE VIEW DRIVE WATER MAIN
This project in downtown Des Moines installed 
3,000 feet of 12-inch ductile iron water main under
Marine View Drive (SR 509), 1,000 feet under side
streets intersecting Marine View Drive, and four
bore crossings (100 feet each) under Marine View
Drive.  Fifteen fire hydrants were installed and new 
water main was connected to the existing system at
11 locations.

CITY OF ISSAQUAH – MOUNTAIN PARK BOOSTER STATION
The project included the demolition of an
existing booster station and the construction of a 
replacement 2,000 gpm booster station.  The facility 
included three 100-horsepower pumps capable
of 1,000 gallons per minute each with variable 
frequency drives.  A 230-kilowatt generator was
installed in the pump station building for auxiliary 
power.  The facility was constructed on a very tight
site that was wedged between a busy street and an
apartment complex.

QQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQQ

65



Gray & Osborne Consulting Engineers12

CITY OF BOTHELL – PENN PARK RESERVOIR REPLACEMENT
The Penn Park Reservoir Replacement included
demolishing an existing 0.5 MG concrete reservoir 
and replacing it with a new 1.0 MG welded steel 
reservoir.  The reservoir is 90 feet in diameter with 
a 25-foot shell height.  The project also included 
constructing a soldier pile wall, segmental concrete 
block retaining wall, site storm drainage and 
collection, electrical telemetry and instrumentation, 
and landscaping.

SILVER LAKE WATER & SEWER DISTRICT – RESERVOIR 3 IMPROVEMENTS
The project included welding access stairs, gutters, 
downspouts, a catwalk access system, Tideflex 
mixing system, and interior recoating of the 
existing 4.2 MG reservoir.  The project also included 
demolishing the existing booster station building 
and constructing a new CMU building around the 
existing pumps and piping, including new variable
frequency drives, a new control panel, a bridge 
crane lifting system, a new jockey pump for low-
flow conditions, stairway access to the existing 
pump pit, and coiling door vehicle access.

CITY OF POULSBO – WATER SYSTEM PLAN
The Water System Plan fulfilled the DOH WAC 249-
290-100 requirements and provides 6- and 20-year 
planning horizons.  It included a detailed analysis
of source, water rights, storage, and distribution
system capacity.  The City has four pressure 
zones, four sources, and seven storage facilities
and is currently facing development pressures
as it continues to grow and expand.  One focus 
of the plan was to determine the improvements 
necessary to ensure that future development could
be effectively served by the City’s water resources
and infrastructure.  The plan provides concise 6-and
20-year Capital Improvement Plans as well as a 
financial analysis to determine the impact of the
capital projects on system budgeting.

66



City of White Salmon Qualifications for  2020 Engineering Services 13

Kitsap County – Central Kitsap Wastewater Treatment 
Plant Dewatering Facilities

Lake Stevens Sewer District – Permeate Pumps

Sumner – Regional Wastewater Treatment Facility

DISCIPLINEWASTEWATER

•• Facility Planning
•• Sewer Comprehensive Planning
•• Treatment Plant Capacity Analysis
•• Treatment Planning and Design
•• Secondary Treatment
•• Nutrient Removal
•• Water Reclamation and Reuse
•• Ultraviolet Disinfection
•• Biosolids Management
•• Outfall/Mixing Zone Studies
•• Infiltration and Inflow Studies
•• Collection System Hydraulic Modeling
•• Lift Station Design
•• Energy Efficiency and Recovery

Here in the Northwest, state agencies, local 

governments, and community stakeholders 

are all committed to improving the water 

quality in our lakes, rivers, and the Puget 

Sound.  The wastewater professionals at Gray & 

Osborne are focused on practical applications 

of appropriate technologies that help 

communities plan, finance, and build facilities 

that help to ensure the future of clean water 

in our region.  Wastewater services that we 

provide include the following:

67



Gray & Osborne Consulting Engineers14

LAKE STEVENS SEWER DISTRICT – DARWIN SMITH WASTEWATER TREATMENT FACILITY
The Darwin Smith WWTF is a 5.01 MGD membrane 
bioreactor (MBR) wastewater treatment plant
which will meet the needs of the Lake Stevens 
community for the next 50 years.  The $100 million
project was constructed through the partnership 
and cooperation of multiple state and local
agencies, has moved critical facilities out of the
floodplain, and uses nutrient removal, MBR, UV,
energy recovery, and Class A biosolids treatment 
technologies to produce clean water which exceeds
regulatory requirements.  The plant is designed to 
be expanded to Class A reclaimed water production 
and distribution.

PORT GAMBLE S’KLALLAM TRIBE – WASTEWATER FACILITIES
The project constructed a new membrane 
bioreactor (MBR) wastewater treatment facility
and effluent infiltration areas.  The facilities were
designed to meet the projected 20-year wastewater
treatment requirements.  The project included a
centralized, 184,000 gpd MBR wastewater treatment
plant.  The facility is equipped with UV disinfection,
non-potable water system, and odor control. 
Effluent produced by the new MBR treatment plant
is infiltrated to groundwater in a 3.1-acre drainfield.

CITY OF CAMAS – WASTEWATER TREATMENT PLANT
G&O has worked with the City to plan, finance, 
build, and commission three major expansions 
and improvements to its wastewater treatment 
facility.  The facility currently has a maximum month 
capacity of 6.1 MGD while providing nitrogen 
removal and producing Class A biosolids.  The 
project includes sustainability features such as the
repurposing of existing concrete structures to new
uses, reduction of energy requirements through
nitrification/denitrification, the use of biogas for 
heating anaerobic digesters and biosolids drying,
the use of Class A biosolids as a soil amendment,
and the use of UV disinfection to replace the use of 
gas chlorine.

68



City of White Salmon Qualifications for  2020 Engineering Services 15

CITY OF KITTITAS – WASTEWATER TREATMENT PLANT IMPROVEMENTS
Improvements included a mechanical fine 
screen inside a new partially enclosed structure,
replacement of the influent pump station pumps
with new submersible centrifugal pumps,
and installation of ORP sensors in the existing
sequencing batch reactors (SBRs).  The mechanical 
fine screen brought the facility into compliance with
WAC 173-308-205 and addressed the decreasing 
capacity of the SBR caused by manufactured inerts
entering the facility.  The ORP sensors allow the 
operators to monitor the biological performance of 
the SBR and better control the process.

CITY OF BRIDGEPORT – WASTEWATER TREATMENT FACILITY
Improvements to the City’s Wastewater Treatment
Facility included a new influent lift station, aerated
grit chamber, aeration basin with selector zones
and fine-bubble aeration, centrifugal blowers, 
secondary clarifier, return activated waste pump
station, sludge holding tank, sludge dewatering 
system, and grit/electrical building.

CITY OF SUMNER – REGIONAL WASTEWATER TREATMENT FACILITY
G&O successfully managed a series of projects 
spanning 18 years that collectively increased the 
maximum month design capacity of the City’s 
Wastewater Treatment Facility (WWTF) from 2.6 to
6.1 MGD.  The initial Phase 1 upgrade began with 
facility planning.  Phase 2 expansion was the 2013
Facility Plan Amendment that updated the Phase
2 design criteria to reflect the impact of water 
conservation on influent wastewater characteristics.  
G&O oversaw a number of other projects at the 
WWTF including modifications to the effluent
pump station and the anaerobic digester piping
and mixer.

69



Gray & Osborne Consulting Engineers16

CITY OF BURLINGTON – WASTEWATER COMPREHENSIVE PLAN
The plan evaluated the City’s wastewater facilities
and recommended upgrades to pump stations,
gravity sewer pipe, and a number of WWTP 
improvements, including modifications to the
influent pump station, installation of a second
influent screen, modifications to the existing
anaerobic digesters, and construction of new
digesters and an additional aeration basin.  The 
plan identified improvements/replacements to the
WWTP laboratory, secondary clarifier mechanisms,
gravity thickener mechanism, solids dewatering 
equipment and UV system, as well as three pump 
stations.

PORT GAMBLE S’KLALLAM TRIBE – CASINO PUMP STATION
The project constructed upgrades to an existing 
pump station that had experienced reliability
problems due to the existing submersible 
centrifugal pumps getting clogged with rags.  The
pump station was also undersized for future flows. 
The station was upgraded with new submersible 
chopper-style centrifugal pumps with additional 
flow capacity capable of pumping 150 gpm at 38
feet TDH to handle the projected 20-year design 
flows.  The pump station was retrofitted with radio
telemetry communication that was integrated into
the WWTF SCADA.  The project included installing 
a portable hoist and security fence, and replaced
the existing force main with 140 feet of 4-inch HDPE
and 285 feet of 4-inch DI pipe.

MUKILTEO WATER & WASTEWATER DISTRICT – BIG GULCH WWTF OUTFALL
This project replaced the District’s CMP outfall
installed in 1969 in Puget Sound.  The work included
650 feet of 24-inch fused HDPE pipe, 13 buried 
concrete anchors, 9 unburied concrete anchors, 3
stainless steel flanged connections, a connection
at an existing manhole, and a diffuser.  The project 
required Ecology approval, a Nationwide Permit
7 from the Army Corps of Engineers, a Hydraulic 
Project Approval from Fish and Wildlife, a City
of Mukilteo Grading and Shoreline Permit, and a
Pipeline License from the BNSF Railway Company.  
All of the necessary permits and approvals were
obtained in less than 9 months.  The outfall pipe 
and concrete anchors were all assembled off site
and then mobilized by barge.

70



City of White Salmon Qualifications for  2020 Engineering Services 17

Sammamish – Stormwater Facility

Lake Forest Park – NE 178th Street Culvert 
Replacement

Port Susan Bay – Drainage Gate

DISCIPLINE

•• Comprehensive Planning
•• Environmental Planning and Permitting
•• Stormwater Management
•• Sedimentation and Erosion Control
•• NPDES Phase II Compliance
•• Surface Water Utility Formation
•• Geomorphological Studies
•• Hydraulic and Hydrologic Modeling
•• Stream Bank Stabilization
•• Fish Habitat Enhancement
•• Low Impact Development
•• Conveyance, Detention, and Treatment
•• Stormwater Pump Stations

SURFACE WATER

Throughout the Northwest, there is a renewed 

commitment to reverse the impacts of 125 

years of urbanization and changing land uses.  

Gray & Osborne helps communities use the 

following tools to make real and sustainable 

progress in surface water quality and salmon 

recovery:

71



Gray & Osborne Consulting Engineers18

CITY OF LAKE FOREST PARK – NE 178TH STREET CULVERT REPLACEMENT
As part of a project to widen and reconstruct a 
section of NE 178th Street, G&O completed design,
permitting, and construction management for a 
9-foot by 21-foot three-sided fish-passable box
culvert for McAleer Creek, stream bank armoring,
in-channel large woody debris, and stream bank 
plantings.  LID techniques were included for the
FHWA and TIB grant-funded road improvement
project.  G&O assisted the City with the grant
application.  Permitting included a JARPA, an HPA,
an Army Corps Nationwide 14 Permit, and an 
Ecology Construction Stormwater General Permit.

CHELAN COUNTY – CHIWAWA LOOP ROAD PHASE 3 IMPROVEMENTS
An undersized 24-inch concrete culvert causing a
fish passage barrier at Clear Creek was removed 
and replaced.  A new environmentally appropriate
structure was designed to meet Department of 
Fish and Wildlife guidelines design included a 
hydraulic and geomorphologic study.  The culvert
needed to provide capacity to pass debris during 
the 100-year flow and to meet superelevation of 
5.7 percent of the reconstructed highway.  The new 
structure was a concrete culvert having dimensions
of 40 feet long by 10 feet high by 16 feet wide.  The 
project also required a geotechnical analysis and
supplemental retaining wall and structural design.

CITY OF MARYSVILLE – 1ST STREET LOW IMPACT DEVELOPMENT
The project included design and limited 
construction management associated with seven
bioretention systems located adjacent to 1st Street 
between Cedar Avenue and State Avenue.  The
original design also included a porous sidewalk; 
however, due to fund availability, only the 
bioretention systems were constructed.  The 
systems were designed to fully infiltrate, thereby
providing water quality along the commercial 
portion of 1st Street.  Prior to the project runoff 
was released untreated  to nearby Ebey Slough and 
Puget Sound.

72



City of White Salmon Qualifications for  2020 Engineering Services 19

CITY OF MILTON – LOW IMPACT DEVELOPMENT RETROFITS
The project involved three schedules of work. 